SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

Appendix C. Radiated Spurious Emission

Temperature : 18.8~24°C
Test Engineer : Bill Cheng, Fu Chen and Troye Hsieh
Relative Humidity : 33.2~66.1%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2324.595 51.77 -22.23 74 41.06 27.65 16.55 | 33.49 118 143 P H
2389.905 41.52 -12.48 54 30.84 27.52 16.62 | 33.46 118 143 A H
* 2412 105.71 - - 95.01 275 16.64 | 33.44 118 143 P H
* 2412 102.34 - - 91.64 275 16.64 | 33.44 118 143 A H
802.11b
H
CHO1
2315.25 52.61 -21.39 74 41.88 27.67 16.55 | 33.49 109 61 P \Y,
2412MHz
2390 41.75 -12.25 54 31.07 27.52 16.62 | 33.46 109 61 A \%
* 2412 109.63 - - 98.93 275 16.64 | 33.44 | 109 61 P \%
* 2412 106.46 - - 95.76 275 16.64 | 33.44 | 109 61 A V
\%
2381.52 52.87 -21.13 74 42.18 27.54 16.61 | 33.46 117 142 P H
2389.2 41.42 -12.58 54 30.74 27.52 16.62 | 33.46 117 142 A H
* 2437 104.89 - - 94.15 275 16.67 | 33.43 117 142 P H
* 2437 101.82 - - 91.08 275 16.67 | 33.43 117 142 A H
2499.52 52.27 -21.73 74 41.53 27.4 16.74 334 117 142 P H
802.11b
2483.52 41.59 -12.41 54 30.85 27.43 16.72 3341 117 142 A H
CH 06
2321.36 52.66 -21.34 74 41.94 27.66 16.55 | 33.49 104 62 P \%
2437MHz
2387.28 41.57 -12.43 54 30.88 27.53 16.62 | 33.46 104 62 A \Y,
* 2437 109.52 - - 98.78 275 16.67 | 33.43 104 62 P \%
* 2437 105.97 - - 95.23 275 16.67 | 33.43 104 62 A \%
2483.6 52.77 -21.23 74 42.03 27.43 16.72 | 33.41 104 62 P \Y,
2483.68 41.73 -12.27 54 30.99 27.43 16.72 | 33.41 104 62 A \%
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* 2462 110.84 - - 100.08 27.48 16.7 33.42 117 302 P H
* 2462 107.71 - - 96.95 27.48 16.7 33.42 117 302 A H
2486.32 53.51 -20.49 74 42.77 27.43 16.72 | 33.41 117 302 P H
2485.44 41.89 -12.11 54 31.15 27.43 16.72 | 33.41 117 302 A H
H
802.11b
H
CH 11
* 2462 106.56 - - 95.8 27.48 16.7 33.42 | 104 58 P \%
2462MHz
* 2462 103.46 - - 92.7 27.48 16.7 33.42 | 104 58 A \%
2497.72 53.63 -20.37 74 42.89 27.4 16.74 334 104 58 P \Y,
2486.6 41.61 -12.39 54 30.86 27.43 16.73 | 33.41 | 104 58 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.87 -36.13 74 62.05 31 10.98 | 66.16 100 0 P H
H
H

802.11b
H

CHO1
4824 37.14 -36.86 74 61.32 31 10.98 | 66.16 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 37.96 -36.04 74 61.65 31.43 11 66.12 100 0 P H
7311 42.93 -31.07 74 58.86 36.4 13.39 | 65.72 100 0 P H
H

802.11b
H

CH 06
4874 38.8 -35.2 74 62.49 31.43 11 66.12 100 0 P V

2437MHz
7311 44.19 -29.81 74 60.12 36.4 13.39 | 65.72 100 0 P \%
V
V
4924 37.86 -36.14 74 61.45 31.47 11.02 | 66.08 100 0 P H
7386 40.07 -33.93 74 56.16 36.4 13.27 | 65.76 100 0 P H
H

802.11b
H

CH 11
4924 37.93 -36.07 74 61.52 31.47 11.02 | 66.08 100 0 P \%

2462MHz
7386 40.65 -33.35 74 56.74 36.4 13.27 | 65.76 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.49 60.36 -13.64 74 49.67 27.53 16.62 | 33.46 111 62 P H
2387.49 46.1 -7.9 54 35.41 27.53 16.62 | 33.46 111 62 A H
* 2412 111.83 37.83 74 101.13 27.5 16.64 | 33.44 | 111 62 P H
* 2412 103.95 | 49.95 54 93.25 275 16.64 | 33.44 | 111 62 A H
H
802.11g
H
CHoO1
2387.49 58.4 -15.6 74 47.71 27.53 16.62 | 33.46 | 395 47 P \Y,
2412MHz
2387.7 44.22 -9.78 54 33.54 27.52 16.62 | 33.46 | 395 47 A |V
* 2412 109.44 | 35.44 74 98.74 27.5 16.64 | 33.44 | 395 47 P \Y,
* 2412 101.91 | 47.91 54 91.21 27.5 16.64 | 33.44 | 395 47 A |V
\Y
\Y,
2371.28 52.69 -21.31 74 41.99 27.56 16.6 33.46 111 41 P H
2389.52 41.38 -12.62 54 30.7 27.52 16.62 | 33.46 111 41 A H
* 2437 110.82 - - 100.08 275 16.67 | 33.43 111 41 P H
* 2437 102.61 - - 91.87 275 16.67 | 33.43 111 41 A H
2495.76 52.22 -21.78 74 41.47 27.41 16.74 334 111 41 P H
802.11g
2483.52 415 -12.5 54 30.76 27.43 16.72 | 33.41 111 41 A H
CH 06
2338 52.77 -21.23 74 42.06 27.62 16.57 | 33.48 | 107 61 P \Y,
2437MHz
2389.36 41.53 -12.47 54 30.85 27.52 16.62 | 33.46 | 107 61 A |V
* 2437 111.31 - - 100.57 27.5 16.67 33.43 107 61 P \%
* 2437 103.94 - - 93.2 27.5 16.67 | 33.43 | 107 61 A |V
2484.16 52.07 -21.93 74 41.33 27.43 16.72 | 33.41 | 107 61 P \Y
2483.6 41.69 -12.31 54 30.95 27.43 16.72 3341 107 61 A \%
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* 2462 109.89 - - 99.13 27.48 16.7 33.42 | 381 52 P H
* 2462 102.29 - - 91.53 27.48 16.7 33.42 | 381 52 A H
2483.56 57.37 -16.63 74 46.63 27.43 16.72 | 33.41 | 381 52 P H
2483.52 46.5 -7.5 54 35.76 27.43 16.72 | 33.41 | 381 52 A H
H
802.11g
H
CH 11
* 2462 111.14 - - 100.38 27.48 16.7 33.42 | 106 62 P \%
2462MHz
* 2462 103.85 - - 93.09 27.48 16.7 33.42 | 106 62 A \%
2483.52 59.87 -14.13 74 49.13 27.43 16.72 | 33.41 | 106 62 P \Y,
2483.52 48.02 -5.98 54 37.28 27.43 16.72 | 33.41 | 106 62 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.9 -36.1 74 62.08 31 10.98 | 66.16 100 0 P H
H
H
802.11g
H
CHO1
4824 36.37 -37.63 74 60.55 31 10.98 | 66.16 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 39.61 -34.39 74 63.3 31.43 11 66.12 100 0 P H
7311 45.67 -28.33 74 61.6 36.4 13.39 | 65.72 100 0 P H
H
802.11g
H
CH 06
4874 37.8 -36.2 74 61.49 31.43 11 66.12 100 0 P V
2437MHz
7311 46.57 -27.43 74 62.5 36.4 13.39 | 65.72 100 0 P \%
V
V
4924 39.69 -34.31 74 63.28 31.47 11.02 | 66.08 100 0 P H
7386 42.34 -31.66 74 58.43 36.4 13.27 | 65.76 100 0 P H
H
802.11g
H
CH 11
4924 37.92 -36.08 74 61.51 31.47 11.02 | 66.08 100 0 P \%
2462MHz
7386 43.69 -30.31 74 59.78 36.4 13.27 | 65.76 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 57.8 -16.2 74 47.12 27.52 16.62 | 33.46 100 143 P H
2390 46.4 -7.6 54 35.72 27.52 16.62 33.46 100 143 A H
* 2412 108.24 - - 97.54 27.5 16.64 33.44 100 143 P H
* 2412 99.3 - - 88.6 27.5 16.64 | 33.44 100 143 A H
802.11ax H
HE20 Full H
CHO1 2389.905 58.46 -15.54 74 47.78 27.52 16.62 33.46 111 63 P \%
2412MHz 2390 48.11 -5.89 54 3743 | 2752 | 16.62 | 33.46 | 111 63 AV
* 2412 111.39 - - 100.69 275 16.64 33.44 111 63 P \%
* 2412 100.46 - - 89.76 275 16.64 33.44 111 63 A \%
\%
\%
2339.44 52.37 -21.63 74 41.66 27.62 16.57 33.48 116 142 P H
2389.68 41.42 -12.58 54 30.74 27.52 16.62 33.46 116 142 A H
* 2437 109.37 - - 98.63 275 16.67 33.43 116 142 P H
* 2437 99.17 - - 88.43 275 16.67 33.43 116 142 A H
802.11ax 2488.32 52.26 -21.74 74 41.52 27.42 16.73 3341 116 142 P H
HEZ20 Full 2483.76 41.57 -12.43 54 30.83 27.43 16.72 3341 116 142 A H
CH 06 2340.56 52.22 -21.78 74 41.51 27.62 16.57 33.48 108 61 P \%
2437MHz 2390 4158 | -12.42 54 30.9 2752 | 16.62 | 33.46 | 108 | 61 AV
* 2437 109.93 - - 99.19 27.5 16.67 | 33.43 108 61 P \%
* 2437 100.54 - - 89.8 27.5 16.67 33.43 108 61 A \%
2484.08 52.69 -21.31 74 41.95 27.43 16.72 3341 108 61 P \%
2483.76 41.73 -12.27 54 30.99 27.43 16.72 3341 108 61 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 108.21 - - 97.45 27.48 16.7 33.42 100 140 P H
* 2462 99.2 - - 88.44 27.48 16.7 33.42 | 100 | 140 A H
2483.76 61.88 -12.12 74 51.14 27.43 16.72 3341 100 140 P H
2483.52 48 -6 54 37.26 27.43 16.72 3341 100 140 A H
8802.11ax H
HE20 Full H
CH11 * 2462 109.57 - - 98.81 27.48 16.7 33.42 | 106 61 P \Y
2462MHz * 2462 100.98 - - 90.22 27.48 16.7 33.42 106 61 A \%
2483.64 60.21 -13.79 74 49.47 27.43 16.72 3341 106 61 P \%
2483.52 48.21 -5.79 54 37.47 27.43 16.72 3341 106 61 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.75 -36.25 74 61.93 31 10.98 66.16 100 0 P H
H
802.11ax H
HE20 Full H
CHO1 4824 36.31 | -37.69 74 60.49 31 10.98 | 66.16 | 100 0 P |V
2412MHz vV
\%
\%
4874 38.37 -35.63 74 62.06 31.43 1 66.12 | 100 0 P H
7311 42.89 -31.11 74 58.82 36.4 13.39 | 65.72 | 100 0 P H
802.11ax H
HE20 Full H
CH 06 4874 38.52 -35.48 74 62.21 31.43 11 66.12 100 0 P \%
2437MHz 7311 4151 | -32.49 74 57.44 36.4 13.39 | 65.72 | 100 0 P |V
\%
\%
4924 39.79 -34.21 74 63.38 31.47 11.02 66.08 100 0 P H
7386 40.79 |-33.21 74 56.88 36.4 13.27 | 65.76 | 100 0 P H
802.11ax H
HEZ20 Full H
CH11 4924 38.44 -35.56 74 62.03 31.47 11.02 66.08 100 0 P \%
2462MHz 7386 41.15 |-32.85 74 57.24 36.4 13.27 | 65.76 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2390 58.2 -15.8 74 4752 | 2752 | 16.62 | 33.46 | 100 | 93 P | H
2390 4259 |-11.41 54 31.91 | 2752 | 16.62 | 33.46 | 100 | 93 A | H
* 2412 113.73 - - 103.03 | 275 16.64 | 33.44 | 100 | 93 P | H
802.11ax | * 2412 105.96 - - 95.26 275 16.64 | 33.44 | 100 | 93 A | H
HE20 H
Partial H
106/53 2389.59 57.12 |-16.88 74 46.44 | 2752 | 16.62 | 33.46 | 400 | 52 P |V
CHO1 2390 42.09 |-11.91 54 31.41 27.52 | 16.62 | 33.46 | 400 52 A |V
2412MHz | « 2412 112.51 - - 101.81 | 275 16.64 | 33.44 | 400 | 52 P |V
* 2412 104.82 . - 94.12 275 16.64 | 33.44 | 400 | 52 A |V
v
\Y
* 2462 115.22 - - 104.46 | 27.48 16.7 | 3342 | 100 | 304 | P | H
* 2462 106.26 - - 95.5 27.48 16.7 | 3342 | 100 | 304 | A | H
2483.52 67.46 | -6.54 74 56.72 | 27.43 | 16.72 | 33.41 | 100 | 304 | P | H
802.11ax 2483.52 43.73 | -10.27 54 32.99 | 2743 | 16.72 | 33.41 | 100 | 304 | A | H
HE20 H
Partial H
106/54 * 2462 113.91 - - 103.15 | 27.48 16.7 | 3342 | 374 | 52 P |V
CH11 * 2462 105.98 - - 95.22 27.48 16.7 | 33.42 | 374 52 A |V
2462MHz 2483.52 68.65 | -5.35 74 57.91 | 27.43 | 1672 | 3341 | 374 | 52 | P | V
2483.52 47.09 | -6.91 54 36.35 | 27.43 | 16.72 | 33.41 | 374 | 52 A |V
\Y
\Y
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2388.56 58.93 -15.07 74 48.25 27.52 16.62 | 33.46 100 141 P H
2390 46.69 -7.31 54 36.01 27.52 16.62 33.46 100 141 A H
* 2422 105.09 - - 94.38 27.5 16.65 | 33.44 100 141 P H
* 2422 95.42 - - 84.71 27.5 16.65 33.44 100 141 A H
802.11ax 2489.36 52.57 -21.43 74 41.83 27.42 16.73 3341 100 141 P H
HE40 Full 2483.52 41.64 -12.36 54 30.9 27.43 16.72 3341 100 141 A H
CHO03 2388.56 59.19 -14.81 74 48.51 27.52 16.62 33.46 110 62 P \%
2422MHz 2390 48.32 -5.68 54 3764 | 2752 | 16.62 | 3346 | 110 | 62 AV
* 2422 105.48 - - 94.77 275 16.65 33.44 110 62 P \%
* 2422 96.59 - - 85.88 275 16.65 33.44 110 62 A \%
2493.12 52.49 -21.51 74 41.75 27.41 16.73 334 110 62 P \%
2484.4 41.75 -12.25 54 31.01 27.43 16.72 3341 110 62 A \%
2354.16 52.41 -21.59 74 41.71 27.59 16.58 33.47 117 142 P H
2390 42.1 -11.9 54 31.42 27.52 16.62 33.46 117 142 A H
* 2437 105.19 - - 94.45 275 16.67 33.43 117 142 P H
* 2437 95.31 - - 84.57 275 16.67 33.43 117 142 A H
802.11ax 2484.16 52.71 -21.29 74 41.97 27.43 16.72 3341 117 142 P H
HE40 Full 2483.52 42.26 -11.74 54 31.52 27.43 16.72 3341 117 142 A H
CH 06 2389.52 53.38 -20.62 74 42.7 27.52 16.62 33.46 105 62 P \%
2437MHz 2390 43.37 |-10.63 54 3269 | 2752 | 16.62 | 3346 | 105 | 62 AV
* 2437 106.65 - - 95.91 27.5 16.67 33.43 105 62 P \%
* 2437 96.68 - - 85.94 27.5 16.67 | 33.43 105 62 A \%
2485.44 52.92 -21.08 74 42.18 27.43 16.72 3341 105 62 P \%
2483.52 42.72 -11.28 54 31.98 27.43 16.72 3341 105 62 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2328.56 52.38 -21.62 74 41.67 27.64 16.56 33.49 117 142 P H
2389.84 41.48 -12.52 54 30.8 27.52 16.62 | 33.46 | 117 142 A H
* 2452 106.04 - - 95.27 275 16.69 33.42 117 142 P H
* 2452 95.39 - - 84.62 275 16.69 33.42 117 142 A H
802.11ax 2483.52 58.77 |-15.23 74 4803 | 2743 | 1672 | 3341 | 117 | 142 | P | H
HE40 Full 2483.52 47.47 -6.53 54 36.73 27.43 16.72 3341 117 142 A H
CH 09 2388.88 52.8 -21.2 74 42.12 27.52 16.62 | 33.46 | 107 62 P \Y
2452MHz 2389.52 41.71 -12.29 54 31.03 27.52 16.62 33.46 107 62 A \%
* 2452 106.41 - - 95.64 275 16.69 | 33.42 | 107 62 P Y,
* 2452 96.52 - - 85.75 275 16.69 | 33.42 | 107 62 AV
2486.4 60.16 -13.84 74 49.41 27.43 16.73 3341 107 62 P \%
2483.52 48.12 -5.88 54 37.38 27.43 16.72 | 33.41 | 107 62 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 38.18 -35.82 74 62.33 31 10.99 66.14 100 0 P H
7266 43.45 -30.55 74 59.28 36.4 13.46 65.69 100 0 P H
802.11ax H
HE40 Full H
CHO03 4844 37.47 -36.53 74 61.62 31 10.99 66.14 100 0 P \%
2422MHz 7266 4215 |-31.85 74 57.98 36.4 13.46 | 65.69 | 100 0 P |V
\%
\%
4874 37.4 -36.6 74 61.09 31.43 11 66.12 100 0 P H
7311 42.24 -31.76 74 58.17 36.4 13.39 65.72 100 0 P H
802.11ax H
HE40 Full H
CH 06 4874 37.24 -36.76 74 60.93 31.43 11 66.12 100 0 P \%
2437MHz 7311 41.97 |-32.03 74 57.9 36.4 13.39 | 65.72 | 100 0 P |V
\%
\%
4904 38.58 -35.42 74 61.84 31.83 11.01 66.1 100 0 P H
7356 41.72 -32.28 74 57.74 36.4 13.32 65.74 100 0 P H
802.11ax H
HE40 Full H
CH 09 4904 39.17 -34.83 74 62.43 31.83 11.01 66.1 100 0 P \%
2452MHz 7356 41.48 |-32.52 74 57.5 36.4 13.32 | 65.74 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2390 64.61 | -9.39 74 53.93 | 2752 | 16.62 | 33.46 | 100 | 303 | P | H
2390 46.92 -7.08 54 36.24 | 2752 | 1662 | 33.46 | 100 | 303 | A | H
* 2422 110.24 - - 99.53 275 16.65 | 33.44 | 100 | 303 | P | H
802.11ax | * 2422 101.66 - - 90.95 275 16.65 | 33.44 | 100 | 303 | A | H
HE40 2484.4 55.8 -18.2 74 4506 | 27.43 | 16.72 | 3341 | 100 | 303 | P | H
Partial 2483.52 41.99 |-12.01 54 31.25 | 27.43 | 16.72 | 33.41 | 100 | 303 | A | H
242/61 2387.44 59.78 |-14.22 74 49.09 | 2753 | 16.62 | 33.46 | 397 | 50 P |V
CHO03 2390 4379 |-10.21 54 33.11 27.52 | 16.62 | 33.46 | 397 50 A |V
2422MHz | « 2422 109.23 - - 98.52 275 | 1665 | 3344 | 397 | 50 | P |V
* 2422 99.74 . - 89.03 27.5 16.65 | 33.44 | 397 | 50 A |V
2488.4 53.21 |-20.79 74 4247 | 2742 | 16.73 | 3341 | 397 | 50 P |V
2484.32 4166 |-12.34 54 30.92 | 27.43 | 16.72 | 33.41 | 397 | 50 A |V
2387.76 54.69 |-19.31 74 4401 | 2752 | 16.62 | 3346 | 117 | 308 | P | H
2390 41.71 | -12.29 54 31.03 | 2752 | 1662 | 33.46 | 117 | 308 | A | H
* 2452 112.49 - - 101.72 | 275 16.69 | 3342 | 117 | 308 | P | H
802.11ax | * 2452 102.45 - - 91.68 275 16.69 | 3342 | 117 | 308 | A | H
HE40 2483.84 63.12 |-10.88 74 52.38 | 27.43 | 16.72 | 33.41 | 117 | 308 | P | H
Partial 2483.52 4534 | -8.66 54 34.6 2743 | 16.72 | 3341 | 117 | 308 | A | H
242/62 2367.12 53.19 |-20.81 74 42.49 | 2757 16.6 | 3347 | 377 | 54 P |V
CH 09 2387.92 41.49 |-12.51 54 30.81 27.52 | 16.62 | 33.46 | 377 54 A |V
2452MHz | « 2452 110.04 - - 99.27 27.5 16.69 | 3342 | 377 | 54 | P | V
* 2452 101.09 - - 90.32 275 16.69 | 33.42 | 377 | 54 A |V
2483.68 63.95 |-10.05 74 53.21 | 27.43 | 16.72 | 33.41 | 377 | 54 P |V
2483.52 46.48 | -7.52 54 35.74 | 27.43 | 16.72 | 33.41 | 377 | 54 A |V
TEL : 886-3-327-3456 Page Number : C14 of C20
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 20.2 -19.8 40 27.82 24.06 0.76 32.44 - - P H
91.11 28.12 -15.38 43.5 44.57 14.67 1.39 3251 - - P H
161.92 26.72 -16.78 43.5 41.1 16.24 1.9 32.52 - - P H
857.41 30.5 -15.5 46 28.4 29.27 4.2 31.37 - - P H
888.45 30.07 -15.93 46 27.88 29.16 4.28 31.25 - - P H
951.5 31.02 -14.98 46 26.69 30.75 4.45 30.87 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 46.49 26.07 -13.93 40 41.86 15.73 1.01 32.53 - - P \%
LF 54.25 30.03 -9.97 40 49.15 12.35 1.08 3255 | 100 0 P |V
91.11 26.95 -16.55 43.5 43.4 14.67 1.39 32.51 - - P \%
863.23 30.48 -15.52 46 28.34 29.27 4.22 31.35 - - P \%
895.24 31.01 -14.99 46 28.81 29.11 431 31.22 - - P \%
951.5 30.57 -15.43 46 26.24 30.75 4.45 30.87 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C15 of C20
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<WPC Charging Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 2462 109.85 - - 99.09 27.48 16.7 33.42 150 146 P H
* 2462 101.55 - - 90.79 27.48 16.7 33.42 150 146 A H
2483.64 64.95 -9.05 74 54.21 27.43 16.72 3341 150 146 P H
802.11ax 2483.56 43.05 | -10.95 54 3231 | 2743 | 1672 | 3341 | 150 | 146 | A | H
HE20 H
Partial H
106/54 * 2462 110.65 - - 99.89 27.48 16.7 33.42 350 62 P \%
CHI11 * 2462 102.63 - - 91.87 | 27.48 16.7 | 3342 | 350 | 62 AV
2462MHz 2483.56 67.17 | -6.83 74 56.43 | 27.43 | 16.72 | 3341 | 350 | 62 | P | V
2483.52 43.65 -10.35 54 3291 27.43 16.72 3341 350 62 A \%
\%
\%
TEL : 886-3-327-3456 Page Number : C16 of C20
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 38.54 -35.46 74 62.13 31.47 11.02 | 66.08 | 100 0 P H
802.11ax 7386 42.22 -31.78 74 58.31 36.4 13.27 | 65.76 | 100 0 P H
HE20 H
Partial H
106/54 4924 38.93 -35.07 74 62.52 31.47 11.02 | 66.08 | 100 0 P \Y
CHI11 7386 4162 |-32.38 74 57.71 36.4 13.27 | 65.76 | 100 0 P |V
2462MHz Vv
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 19.96 | -20.04 40 27.58 24.06 0.76 32.44 - - P H
90.14 27.09 -16.41 43.5 43.63 14.59 1.38 3251 - - P H
161.92 26.26 |-17.24 43.5 40.64 16.24 1.9 32.52 - - P H
862.26 29.67 -16.33 46 27.52 29.28 4.22 31.35 - - P H
888.45 30.19 -15.81 46 28 29.16 4.28 31.25 - - P H
954.41 3091 |-15.09 46 26.41 30.89 4.46 30.85 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 47.46 30.08 -9.92 40 46.44 15.16 1.02 32.54 - - P \%
LF 54.25 30.15 | -9.85 40 49.27 12.35 1.08 | 3255 | 100 0 P |V
62.01 27.99 -12.01 40 47.66 11.72 1.15 32.54 - - P \%
858.38 30.51 -15.49 46 28.39 29.28 4.21 31.37 - - P \%
874.87 30.68 -15.32 46 28.52 29.22 4.24 31.3 - - P \%
943.74 30.85 -15.15 46 27.01 30.32 4.44 30.92 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C18 of C20
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C19 of C20
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Report No. : FR110703C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
547 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C20 of C20
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.8~24°C

Test Engineer : Bill Cheng, Fu Chen and Troye Hsieh

Relative Humidity : 33.2~66.1%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D66
FAX : 886-3-328-4978
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SPORTON LAB.
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Report No.

: FR110703C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
5+7 Horizontal Fundamental
,
S
24 ! = B PO W ——— T e
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RO T00D 000Kz VoW S0 000 ST A0 RO T000000K2 VoW 000 000K 1 WAL
Detector : Peak Detector : Peak
Project 110703 Project 110703
Peak
52. J 52.
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
ROWELO0D 000K VoW O OTOKe S Ao RO LO00 000K VOO OTORe WAt
Detector : Peak Detector Peak
Project 110703 Project 110703
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

5+7

Vertical

Fundamental

Avg.

1 (dBuVim) Date: 2021.01.10 evel (BuVim) Date: 2021.01.10
1225) 1225
B
1059 1052
a75) o5
PEAK 74
709 709
1
525 i e 2 e L
359 350
175 175
310 220 740 2360 780, 200, s 000 00, 1500 1700, 00 2300 2500 2700 o
Freauency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project +110703 Project +110703
A (@Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225)
B
1059 1052
a75) 875
709 700
AvG 4
5. 52
e ~
S S A o
359 359
175 175
310 2920, 7540 2360, EED 2400, s 000 00, 1500 1700, 7300 200 2700, 0
Freaquency (MHz) Frequency (WHz)
site +03CHILHY $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D66



SPORTON LAB.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.

A (4BuVim) Date: 2021.01.10 evel (BuVim) Date: 2021.01.10
1225) 1225
1059 — 1052
a75) o5
PEAK 74
709 709
525 i 525
B WO e ——— S
359 350
175 175
310 7340, 7360 B 200, 220, 2440, 2460, 2470 000 00, 1500 1700, 00 2300 2500 2700 o
Freaquency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project +110703
A (6Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225)
1059 1052
a75) 875
709 700
s 52
1 ~ -
S S SO s
359 359
175 175
310 7340, 7360, 2380 200, 220, 2440, 2460, 2470 000 00, 1500 1700, 7300 200 2700, 0
Frequency (MHz) Frequency (WHz)
site +03CHILHY $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+7

Horizontal

Fundamental

A (@BuVim)

Date: 2021.01-10

/

AN

3\ [PEAK_BE 74|

i

Avg.

;
pSiAN

s25) /

[V

420

Site
Condition

Detector
Project

2%,

2840, 2450, 210, 2480, 2490, 2

2450,
Frequency (MH2)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

:110703

420 2430, 2840, 2450, 2460, 270, 2480, P
Frequency (MHz)
Site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703 f b | k
A (@BuVim) Date: 2021.01-10
1225

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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‘
\ )
NI
Site 2 03CHI1-HY Site. 2 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
T S
Detector :Peak Detector Peak
Project +110703 Project +110703
: i
Site :03CHI1-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition /AV6_54 3m HORN 9120D-HF_1326 VERTICAL
Detector :Peak Detector Peak
Project :110703 Project 110702

TEL : 886-3-327-3456 Page Number : D6 of D66
FAX : 886-3-328-4978
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Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+7

Vertical Fundamental

A (@BuVim)

Date: 2021.01-10

420 2430, 2840,
Site $03CHILHY
Condition :PEAK_BE_74

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450, 60, 270, 2480, P

2
Frequency (1H)

3m HORN 9120D-HF_1326 VERTICAL

Avg.

Detector : Peak
Peak Left blank
o e

700 7 \
/ \\ A6 e 54
529 e
L/ )
350
174
T T T T [
requeney i)
site J03cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project 1110703

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

) @Bovim) Date: 20200110 —— Date: 20210110
1225 122
1050~ 1052
RN
a75] \ a75)
peax oe 74 peaK 74
109 W 700
T\WM J
523 524
IRV
350 354
123 17
60 24632465 46T 2460 24T IATS T4 2T AT 20, TR T T Gl 10 700 T7os 00 Tz 7 0
Freaency (i) Freauency (Ha)
Site 2 03CH11-HY Site. 2 03CH1L-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project :110703 Project £110703
) @Bovim) Date: 20210110 v (@B Date: 20210110
1225 122
msn/\/\\ 1050
a1 o
N
N
709 \ 704
ava e b4 A 58
525 52
- B [ R R A B
350 35.0] —
13 12
60 4632465 24673960 24T 4TS 2475 24T 2478 2481 24832485 TG T, Gl To0  feo0 oo 10 2106 206 2600 27, o
Freauency (W) Freasency (Ha)
Site 2 03CH11-HY Site. 2 03CH1L-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto  REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector Peak
Project :110703 Project 110703

TEL : 886-3-327-3456 Page Number : D8 of D66
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

5+7

Vertical

Fundamental

A (@BuVim)

Date: 2021.01-10

PEAK_BE 74

1

160 2463.2465.2467.2469.2471. 241

75

Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Frequency (MH2)

evel @BuVim)

Date: 20210110

PEAK 74

525 P
M
(S

000 300, 4500, 1700, 00 7300, 2500
Frequency (MHz)

Site £ 03CHIL-HY

Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700. 0

Avg.

Detector Peak Detector Peak
Project +110703 Project +110703
A (@Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225)
1059 ] 1052
a75) 875
709 700
AvG_BE_ba| AvG 4
525 L 52
359 3507
175 175
460 2463.2465.2467.2460.2471. 24732475 2477 24702481 2485, 24912493 24952497, 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 0
Frequency (Miz) Frequency (WHz)
site +03CHILHY $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

A (6Buvim) Date: 20210110 el (@Buvim) Date: 20210110
1225) 1225)
1
1050 LNV 1050
a1 { a7
/ PEAK 74
709 700
1
525, 525 st
(BRI ——
359 350
175 175
310 2320, 240, 2360, 280, 200, 215 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Project +110703 Project 110703
A (6Buvim) Date: 20210110 el (@Buvim) Date: 20210110
1225) 1225)
1050 1050)
A%
875 / 875
700 / 700
AVG 54
52. T 52
SN AR WSS S
359 350
175 175
310 2320, 240, 2360, 780, 200, 215 1000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
+03CHILHY Site 03CHIL-HY
Condition + AVG_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition + AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
Project :110703 Project 110703

TEL : 886-3-327-3456 Page Number : D10 of D66
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

.
105.0| W,,r’ 105.0|
.
N oo
3 e
Site :03CHI1-HY Site 1 03CHIL-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
T oA« e T

Detector Peak Detector Peak

Project :110703 Project :110703

700 / 700)

/
a N e
‘
[
Site 1 03CHI1-HY Site 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
e T Lo ok e oK1z

Detector : Peak Detector Peak
Project :110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D11 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

5+7

Horizontal

Fundamental

A (@BuVim)

Avg.

Date: 2021.01-10 evel(Buvim) Date: 2021.01-10
1225 1225
1
1050) i 1050
a7 w75
\ PEAC 74
700 \"\'\' 700
529 A 529
ST ———
350 350
75| 75
510 TG meo 0 a0 2o 2602470 G0 a0 iS00 7. 00 700 7500 2700 0
Frequency (HHz) Frequency (Hn)
site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project +110703
) @Buvim) Date: 2021.01-10 ovel (@Buv: Date: 2021.01-10
1225 1225
1050 1054
PV
a7 w75
700) 700
AvG 54
52| =4 52 [N
[ e
350 354
15| 5]
510 T W0 a0 a0 w20 2607470 000 00 100 700 1900 7100 7300 7500 00 0
Frequency (iz) Frequency (H)
site +03CHILHY +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D12 of D66



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

5+7

Horizontal

Fundamental

A (@BuVim)

Date: 2021.01-10

/L./AWW\
Y-
PEAK_BE 74
700 =

%«W

420 2430

Site
Condition

N 2840, 2450, 2460, 270, 2480, P
Frequency (1H)

$03CHILHY

+PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Detector :Peak
project 110703 ft blank
avm) [—

-
wso
ors) / \
o/

/’/ AVG_BE_54|
o Lo oo

\/;_ 1

w4
s

T L. e’ T T

-
sire oacHLHY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project 1110703

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

5+7

Vertical

Fundamental

Avg.

) @Buvim) Date: 2021.01.10 evel @Buvim) Date: 2021.01.10
1225 1225
1
1050 f‘\ 105
s \ o
PEAC 74
it \
525 . ,‘,W/t»/k MV 525 LI NBI R
o s e——————
350 350
75| 75
510 a0 meo  meh e Zm. 2M0 20 G0 a0 iS00 7. 700 200 7500 000 0
Frequency (Hr) Frequency (MH)
site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 1110703
) @Buvim) Date: 2021.01.10 evol (@Buv Date: 2021.01.10
1225 1225
1050 1054
0
a7 w75
700) 700
/ AvG 54
52| at 52 L’WI
3 [ N A i
350 S
15| 5]
510 T W0 0 a0 w20 2607470 000 00 100 700 1900 7100 7300 7500 00 0
Frequency (HHr) Frequency (H)
site +03CHILHY +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D14 of D66



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

5+7

Vertical

Fundamental

A (@BuVim) Date: 2021.01.10

\W pea ot 74

Avg.

L~/

/ L

WAVA \/\\

420

Site
Condition

Detector
Project

2%, 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

:110703

700] o/

525 AL K

359

175

470 2430, 7440 7450, 260 0. 2480, 0. 2
Freauency (MHz)
Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703 f I k
) (@Buvim) Date: 2021.01.10

1225

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D15 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

5+7

Horizontal

Fundamental

Avg.

A (@Buvim) Date: 2021.01.10 evel (BuVim) Date: 2021.01.10
1225) 1225
1
10500 T omg 1052
a75) o5
PEAK BE 74 PEAK 74
709 709
Al
o
525 (T R PO S S A L RO s sre—— -
359 350
175 175
7460 246324652467 2460 2471 4T3 24 24752381 49324052497, 2 000 300 A500. 4700 00 2300 2500 2700 o
Freauency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project +110703 Project +110703
A (@Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225
1059 1052
a75) 875
709 700
AvG_BE_ba| AvG 4
525 S = 52 =
L T [T] [ O —1
359 3T
175 175
460 2463.2465.2467.2469. 2471, 2473 2475, 2477 24702481 248 24912493 24952497, 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 0
Frequency (Miz) Frequency (WHz)
site +03CHILHY $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

5+7 Vertical Fundamental

) @0uvim) Date: 2021.01.10 ol @BuVim) Date: 2021.01.27
1224 1224
1
1059 N 1050
ars| a1
peaK B 74 | | penk 74
700 LS 700
st
525 R o et et S 525 IR ot C PR
350 350
175 17
460 2463 2465 2467 2460, 2471 2473 24TE 2ATT 24702087 495245524072 T R [ R = R =) 00
Frequency (Hir) Froquency (WHa)
site $03CHILHY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 110703 Project 110703
J @Buvim) Date: 2021.01.10 o @Buvim) Date: 20210110
1224 1225
1050 1054

U
a5 r
700 700

N AvG_BE_ba| VG 54
525 Nt 52

.

350 ST =
175 175
460 2463.2465.2467.2460.2471. 2473 2475 24T7 24702481 248 4912493 2405 247, 7 000 300, A800. 1700, 1900 7100 2300 2800, 2700. 3000
Frequency (Miz) Freauency (MHz)
Site +03CHILHY Site 03CHIL-HY
Condition + AVG_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak Detector peak
Project +110703 Project 110703

Avg.

TEL : 886-3-327-3456 Page Number : D17 of D66
FAX : 886-3-328-4978



SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR110703C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
5+7 Horizontal Fundamental
105.0) | 105.0] H
,
524 s B s S PP L e
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RO T00D 000Kz VoW S0 000 ST A0 RO T000000K2 VoW 000 000K 1 WAL
Detector : Peak Detector : Peak
Project 110703 Project 110703
Peak
—
- L a :
S S S N N S
35.0( Isof
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
ROWELO0D 000K VoW O OTOKe S Ao RO LO00 000K VOO OTORe WAt
Detector : Peak Detector Peak
Project 110703 Project 110703
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D18 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

5+7 Vertical Fundamental

A (@Buvim) Date: 2021.01.10 evel (BuVim) Date: 2021.01.10
1225) 1225)
1
1059 ettt 1052
a75) o5
PeAK 74
709 709
Sorpshoapissniriesaiiroee]
350 350
175 175
310 220, 740 2360 280, 200 s 000 00, f500. 1700, 1900 2100 2300 2600, 2700, 3000
Freauency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project +110703 Project +110703
A (@Buvim) Date: 20210110 ovol (dBuv Date: 2021.01.10
1225 1225
1059 1052

J

—

359 o
175 175
310 2920, 7540 2360, EED 2400, s 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 0
Freaquency (MHz) Frequency (WHz)
site +03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector +Peak Detector Peak
Project +110703 Project 110703

Avg.

TEL : 886-3-327-3456 Page Number : D19 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.

) @Bovim) Date: 20210110 —— Date: 20210110
1225 122
.
1050 o 1054
a1 o
peaK 74
709 700
‘N.M\
! [ o ———————— i
350 354
123 17
= R ) Gl 10 700 T7os G0 oo 700 7700 0
Frequency (aHa) Freauency (Ha)
Site 2 03CH11-HY Site. 2 03CH1L-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  :Peak Detector Peak
Project :110703 Project £110703
) @Bovim) Date: 20210110 v (@B Date: 20210110
1225 122
1050 1054
a1 o
A 58
525/ // 528 \\_”_—:
) / S W,\,__—-’/—/—"J .|
R B
359 350
13 12
= R ) Gl To0  feoo  Too 10 106 206 260 27, o
Frequency (i) Freasency (Ha)
Site 2 03CH11-HY 2 03CH1L-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto  REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector Peak
Project :110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D20 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

5+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.10

1050 bt e,
f
wd—f
PEAK BE 74
709
>

52 Wm H

420 2430, 2840, 2450, 2460, 270, 2480, . 2
Frequency (MHz)

Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-10
1225

1050)

A
87.5| /
700)
/ s 51
EES — L AGEEsy
1
350
175
420 2430 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)
Site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project :110703

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D21 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

5+7

Vertical

Fundamental

A (@BuVim)

Avg.

,
105.0| “’W‘“\ 105.0|
—
] et s essar]
T S ——
s s
Site :03CHI1-HY Site 2 03CHI1-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
AR S e AL
Detector :Peak Detector Peak
Project + 110702 Project :110703
525 \ 52 l_‘/____h_,_/_,_/——J L_',——
Site 1 03CHI1-HY 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition /AV6_54 3m HORN 9120D-HF_1326 VERTICAL
NN RN o v b s
Detector :Peak Detector Peak
Project’ : 110702 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D22 of D66



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

5+7

Vertical Fundamental

A (@BuVim) Date: 2021.01.10

st

Avg.

700]

525 b S

359

175

470 2430, 7440 7450, 260 0. 2480, 0. 2
Freauency (MHz)
Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703 f b I k
) (@Buvim) Date: 2021.01.10

1225

— V6 BE 54

420

Site
Condition

Detector
Project

2%, 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

:110703

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D23 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

5+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01-10 evel @BuVim) Date: 2021.01-10

105.0] et 1050
a75] a75)
PEAK_BE 74 PEAK 74
700 700)
TSNS

Al

525 [ . i 525 oS R
350 350
75| 75
160 2463.2465.2467 2460, 2471 2473 2475 ATT 2479, 2487 53 2952097, 2 G0 a0 iS00 7. 00 7300 2500 2700 0
Frequency (Hir) Frequency (Hn)
site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project +110703 Project +110703
) @Buvim) Date: 2021.01-10 ovel (@Buv: Date: 2021.01-10
1225 1225
1050 1054
a7 \\ w75
700) \ 700
N AVG_BE 54| V6 54
52| — 52 7
L]
T S DO I NS W
350 354
15| 5]
160 2463.2465.2467 2460, 2471 24T 2475, 47T 24T 7481 245 TG HGB T, 000 00 100 700 1900 7100 7300 700 2700 0
Frequency (Wiz) Frequency (H)
site +03CHILHY site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

Avg.

TEL : 886-3-327-3456 Page Number : D24 of D66
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110703C

A (@Buvim) Date: 2021.01.10 evel (BuVim) Date: 2021.01.10
1225) 1225
1
1050 e e 1052
a75) o5
PEAK BE 74 PEAK 74
709 709
s
29 e s I e T —— e e
359 350
175 175
7460 246324652467 2460 2471 4T3 24 49324052497, 2 000 300 A500. 4700 00 2300 2500 2700 o
Freauency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project +110703 Project +110703
A (@Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225
1059 1052
o ﬁﬁ wg
709 700
524 \ — AvG_BE_ba| o AvG 4
~— o
359 359
175 175
460 2463.2465.2467.2469. 2471, 2473 2475, 2477 24702481 248 24912493 24952497, 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 0
Frequency (Miz) Frequency (WHz)
site +03CHILHY $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D25 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

5+7

Horizontal

Fundamental

Avg.

.
105.0) \“/'L 105.0]
¢ L,
‘ O B
52, 5«. " Wy
ey -
sie oacHiLHY oacHiLmy
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RBWA000 000K3 2 VOW: 3000 000KHz SWTAuto REWAI000000K3 12 VEW:3000.000K4 12 SWT-Auto

Detector : Peak Detector : Peak

Project :110703 Project 110703

.

.

™

70.0| / 700

52. — 52

\ (O | s s e
ey ey

ite :03CH11-HY ite 03CH11-HY

Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
RBYHO00000KH 1z VDWL00I0KHz SWT-Auto RBWAO00000KH 2 VBWLOOIOKH: SWT Aute

Detector : Peak Detector Peak
Project :110703 Project 110703

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D26 of D66

. FR110703C



SPORTON LAB.
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Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

5+7

Vertical

Fundamental

Avg.

;
1054 /'\ 1054
eettne]
1 R e ———e
ey e
Site :03CHI1-HY Site 1 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
o TO00 00RO SO0 M o000 000 Vo Sorh 000k s Sut Ak

Detector Peak. Detector Peak

Project +110703 Project +110703

2 .

105.0| 105.0| .
hY

35.0( 35, 0—’_’_"—

oy o
Site 1 03CHI1-HY 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition 'AV6_54 3m HORN 9120D-HF_1326 VERTICAL
NN NS T

Detector :Peak Detector Peak
Project :110703 Project 110702
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

s sovm) bt 2210112 e ot 20210118
129 124 .
A
o3 N s
e o 4 peak 7
70,0 e 70.0/
s25) e ent] L e ———
59 350
13 19
5 TR AT 20 T T A AT A oS TiETiT 7 o000 o mm 07w o
Fraency ) Feqoncy(ak
Site 2 03CH11-HY Site. 2 03CH1L-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RBWHI000.000KHz VBW-3000.000KHz SWT:Auto  REW-I000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project + 110702 Project :110703
1 swm) bt 210112 " o 20210118
129 12
ez 10
o \
N v o b s 4
529 ~=, a2
NN | 1T 1
59 250
13 19
R ARSI AT 2460 AT AT AT T T A o007 on 00, FiE 030030 o
Fraawncy i) Feauoncy (i
Site 2 03CH11-HY Site. 2 03CH1L-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
REWHI000.000KHz VBW-0010KHz SWT:Auto  REWAL000.000KHz VW-0010KHz SWT:Auto
Detector + Peak Detector Peak
Project’ : 110702 Project 110703
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Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
5+7 Vertical Fundamental
.
I\
700) N Nz 700
524 ki SOV O A B o e et ettt | st oo
R e
Site :03CHI1-HY Site 1 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
R To0D 000Kz VoW 3000200 WA oW TOO0000Ks VoW SO0 000K WAt
Detector Peak. Detector Peak
Project :110703 Project 110703
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,
o]
h
u SN N S S e s
35.0( 350‘/—’_
Site 1 03CHI1-HY 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition 'AV6_54 3m HORN 9120D-HF_1326 VERTICAL
RBMELOgD 000K VW O OLoke STt RBLO0 00 VoW LR W
Detector :Peak Detector Peak
Project :110703 Project 110703
Avg.
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SPORTON LAB.

RADIO TEST REPORT

Report No. : FR110703C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

5+7

Horizontal

Fundamental

A (@Buvim)

Date: 2021-01-10

el (dBuVim)

Date: 20210110

Avg.

1225) 1225)
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e
709 \M 700 L
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359 350
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310 7340, 2360, 0. 2400, 220, 2040, 2460. 2470 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (HHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project +110703 Project 110703
A (6Buvim) Date: 20210110 el (@Buvim) Date: 20210110
1225) 1225)
1050 1050)
1
7.5 (/_/_’Vx\ 875
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310 7340, 2360, N 220, 2040, 2460. 2470 1000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
+03CHIL-HY 03CHIL-HY
Condition + AVG_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
+RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project :110703 Project 110703
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110703C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

5+7 Horizontal Fundamental
R S —y
W
525 N 1
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-10

700)
V6 BE 54

420 2430 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

Site $03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project :110703

Avg. Left blank
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FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

5+7

Vertical

Fundamental

Avg.
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Site 2 03CHI1-HY Site. 2 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project + 110702 Project :110703
) gBoim) oate: 20210110 eve By Date: 20210110
1225 1225
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a7 (J_” W w74
700 / k 700
vt 5t
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Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition /AV6_54 3m HORN 9120D-HF_1326 VERTICAL
 RBW-1000.000KHz VBW:0.010KHz SWTiAuTo  RBWA1000.000KHz VBW00I0KHz SWT:Auto
Detector :Peak Detector Peak
Project’ : 110702 Project 110703
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Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

5+7

Vertical

Fundamental

Peak

A (@BuVim) Date: 2021.01.10

S e s
a75]

PEAK_BE 74
700

Sttt
029 e VY

420 2430, 2840, 2450, 2460, 270, 2480, P
Frequency (1H)

Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project +110703

Left blank

Avg.

A (@BuVim) Date: 2021.01-10

[
a75| \

524 \ V6 BE 54

Site

420 2430 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

$03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project :110703

Left blank
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FCC RADIO TEST REPORT

Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.
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Site 2 03CHI1-HY Site. 2 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RBWHI000.000Ks 2 VOW:3000.000KHs SWT-auto RBWHI000000K3 12 VEWE 3000000kt SWT-Auts
Detector :Peak Detector Peak
Project +110703 Project +110703
iy p—— - J——
129 124
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X A= —
0 =T
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e T S = T o o0 o
eenc s
Site :03CHI1-HY 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
RBWHOGD000KHE VDW00I0KH: SWT-Auto RBWHOOD 000Kz VBWLO D10RHS SWT Au
Detector :Peak Detector Peak
Project :110703 Project 110702
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

5+7 Horizontal Fundamental

A (@Buvim) Date: 2021.01.10
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1050 —

75

PEAK_BE_74
70,0 \
Mok
it

525 ety
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175

470 2430, 7440 7450, 260 0. 2480, 0. 2
Frequency (MHz)

Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-10

a. 5ﬁ/—\\
709
aV6_BE 54
525
1

420 2430 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

Site $03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project :110703

Avg. Left blank
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Report No. : FR110703C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

5+7

Vertical

Fundamental

A (@BuVim)

Date: 2021.01-10

-

evel @BuVim)

Date: 20210110

1050
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PEAK 74
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175

1
Te00 2100 2300 2500.
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site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project +110703
) @Buvim) Date: 2021.01-10 ovel (@Buv: Date: 2021.01-10

1225 1225
1050 1054

a7 w75
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510 a0 Wm0 a0 w20 2607470 000 00 100 700 1900 7100 7300 7500 00 0
Frequency (iz) Frequency (H)
site +03CHILHY +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak Detector Peak
Project +110703 Project 110703
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

5+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.10

1059 WWMMWMW‘\

\ PEAK_BE 74
700) \w
LT,
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350)
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420 2430, 2440, 2450 2460 240, 2480, %0, 2
Frequency (MHz)

Site +03CHI1HY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-10

1225
1050)

e
a75]
700)
524 V6 BE 54

—_—

350
175

420 2430 2840, 2450, 2450, 210, 2480, 2490, 2

Frequency (MH2)
Site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project :110703

Avg. Left blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - L

5+7

Horizontal

Fundamental

Avg.
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Site 2 03CHI1-HY Site. 2 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RBW-I000.000Kt 2 VBW-3000 000RHz SWT Auto REWAIO00.000Ks 2 VB 3000.300KE 2 SWT-Auto
Detector :Peak Detector Peak
Project 1110703 Project +110703
avm [— et —
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Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
RBWHO00000KL 1z VBWHOO10KA SWT-Auto RBWHIO00.000K4 2 VBW0OL0KHz SWT-Auto
Detector :Peak Detector Peak
Project :110703 Project 110703
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

5+7

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2021.01-10
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PEAK_BE 74
700
ok S 1
525 —
350
175
420 2430, 2840, 2450, 2460, 270, 2480, P
Frequency (MHz)
Site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
+110703

Left blank

Avg.

A (@BuVim)

Date: 2021.01-10

[~ |
e we W mR amme w3
ey
ste oscriLHY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
+Peak
:110703

Detector
Project

Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - L

5+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.10 evel @BuVim) Date: 2021.01-10

525, 3 52.5 st -

o O R —————— T
359 350
175 175
310 7340, 7360 7380 200, 220, 2440, 2460, 2470 000 00, 1500 1700, 00 2300 2500 2700 o
Freaquency (MHz) Frequency (MHZ)
Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project +110703
A (6Buvim) Date: 2021.01.10 ovol (dBuv Date: 2021.01.10
1225 1225)
1059 1052
a75) 875
709 700
s———— 5 AvG 4
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e
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310 7340, 7360, 2380 200, 220, 2440, 2460, 2470 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 0
Frequency (MHz) Frequency (WHz)
site +03CHILHY Site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
Project +110703 Project 110703

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - R

5+7 Vertical Fundamental

A NP S W

/W \
- \
o i
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-10

700 ) \
\__ o 54

L e

420 2430 2840, 2450, 2450, 210, 2480, 2490, 2
Frequency (MH2)

Site $03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project :110703

Avg. Left blank
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

5+7
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Fundamental

A (@Buvim)
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Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
e s e AR A
Detector : Peak Detector : Peak
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35.0( 350
Site :03CHI1-HY Site 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
N AR o R e
Detector : Peak Detector Peak
Project :110703 Project 110703
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

5+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.18
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peaK g 74

“'-«,,-uv\.«r\,ﬂww"\/xw, ]

420 2430, 2840, 2450, 2460, 270, 2480, P
Frequency (MHz)

Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project +110703

Peak Left blank

A (@BuVim) Date: 2021.01-18

a1s| \/,
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o
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525 L AGBES

420 2430 2840, 2450,

2450, 210, 2480, 2490, 2
Frequency (MH2)
Site $03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project :110703

Avg. Left blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

5+7

Vertical

Fundamental

A (@BuVim)

Avg.
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Site 2 03CHI1-HY Site. 2 03CHI1-HY
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

802.11ax HE20 LF
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Appendix E. Duty Cycle Plots

Antenna Band Cy?;é{% ) T(us) | 1/T(kHz) S\é'?tivr:/g Fac?g:{ dB)
5+7 802.11b for Ant 5 100.00 - - 10Hz 0.00
5+7 802.11b for Ant 7 100.00 - - 10Hz 0.00
5+7 802.11g for Ant 5 99.05 - - 10Hz 0.04
5+7 802.119g for Ant 7 99.29 - - 10Hz 0.03
5+7 802.11ax HE20 Full RU for Ant 5 100.00 - - 10Hz 0.00
5+7 802.11ax HE20 Full RU for Ant 7 100.00 - - 10Hz 0.00
5+7 802.11ax HE20 106 RU for Ant 5 100.00 - - 10Hz 0.00
5+7 802.11ax HE20 106 RU for Ant 7 100.00 - - 10Hz 0.00
5+7 802.11ax HE40 Full RU for Ant 5 100.00 - - 10Hz 0.00
5+7 802.11ax HE40 Full RU for Ant 7 100.00 - - 10Hz 0.00
5+7 802.11ax HE40 242 RU for Ant 5 100.00 - - 10Hz 0.00
5+7 802.11ax HE40 242 RU for Ant 7 100.00 - - 10Hz 0.00
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MIMO <Ant. 5>

802.11b

802.11g

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 23,10 o @ RBW 10 MHz Ref Level 30.00 dbm  Offset 23,10 o @ RBW 10 MHz
20dB @ SWT 10ms @ VBW 10 MHz = Att 20dB @ SWT S5ms @ VBW 10 MHz
SGL
(@ 1Pk Max
Py MI[1] 20.73 dBm| N I - MI[1] 19.92 abm|
DB 1.00000 ms] | et o]y rvom o lebt g i apasbtybimndly o bt b Ly snl At by oS g Ay Ly
D2[1] 0.01 dB D2[1] d(as dB
4.00000 ms| 2.09400 ms|
10 d
0 dam 0 dam
-10 dém -10 dém
-20 dem: -20 dem:
-30 dém -30 dém
-40 dBm -40 dBm
50 den 50 den
-60 dem -60 dem
GF 2.412 GHz 1001 pts 1.0ms/ GF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 1.0 ms 20,73 dBm [ 1 475.0 ps 19,32 dém
D2 M1 1 4.0 ms -0.01 de D2 M1 1 2,005 ms 3.38 d8
D3 M1 1 4.0 ms -0.01 d& D3 M1 1 2.115 ms 0.14 da
1 il Ready y i Ready i
Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 23,10 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 23,10 d2 @ RBW 10 MHz
aAtt 20d8 @ SWT 10ms @ VBW 10 MHz o Aty 20d8 @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
M1 mMi[1] 23.10 dBm)| mi[1] 18.47 dBm|
s A o g s by iy ) o T i 1R At PPy At b s A P . ML - 1.00000 ms|
1t - o) Bl I | BV A T TSPV LN VAPNTY MR TRN et
4.00000 ms 4.00000 ms
10df 10df
0 dem 0 dem
-10 dém: -10 dém:
-20 dém -20 dém
-30 deém- -30 deém-
-40 dem: -40 dam:
-50 dem -50 dem
60 dBn 60 dBn
CF 2.412 GHz 1001 pts 1.0ms/ CF 2.403577 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
[ 1 1.0 ms 23,10 dém [ 1 1.0 ms 16,47 dBm
D2 M1 1 40 ms -1.46 d2 D2 M1 1 40 ms -0.06 d2
D3| M1 1 4.0 ms -1.46 da D3| M1 1 4.0 ms -0.06 d2
1 Ji Ready i Ji Ready i
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802.11ac HE40_Full Ru

802.11ac HE40_242 RU

Spectrum

(®)

Spectrum

&)

Ref Level 30.00 dbm  Offset 23.10 d e RBW 10 MHz Ref Level 30.00 dem  Offset 23.10dB @ RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 dB @ SWT 10 ms e VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 17.81 dBm)| ) Mi[1] 20.07 dBm)|
\ g 1.00000 ms| ' 1.00000 ms|
KA e e T e Y L e T e LRI IPTSUTINT W WP IROLFY I S R PO e R -|Ilmu.lwmq‘urMJm-t)JU-‘““b‘Wrwl]WJJJ'N\II\LM»“LL‘\“W
4{00000 ms)| 104d 4.00000 ms|
0 dam:
-10 dem -10 deém
-20 dem: -20 dem
-30 dem -30 dem
-40 dem -40 dam
-50 dem -50 derr
-60 dem -60 dBm
CF 2.422 GHz 1001 pts 1.0ms/ | | |[cF 2.4053886 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
[ 1 1.0 ms 17.51 dém M1 1 L.0ms 20.07 dBm
p2| M1 1 4.0 ms 2.37 dg p2| M1 1 4.0 ms -1.47 dB
D3 M1 1 4.0 ms 2.37 da D3 ML 1 4.0 ms -1.47 dB
L i Ready il i Ready y
TEL : 886-3-327-3456 Page Number : E3 of E5
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MIMO <Ant. 7>

802.11b

802.11g

Spectrum E%] Spectrum E%]
Ref Level 30.00 d2m  Offset 23,10 d8 & RBW 10 MHz Ref Level 30.00 d2m  Offset 23,10 d8 & RBW 10 MHz
o Att 20 dB @ SWT 10 ms e VBW 10 MHz o Att 20 dB @ SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
N MAL1] 20,40 dBm)| O MIl1] 19.43 dBm
3 DR 1.00000 ms 5'5454W«A I tagiloitotypostpfriligsersppllaompie s oo fanegdnubdlapinebirtp el psimb s gl RS D
o p2[1] 0.02 dg| p2[1] 5 Ls,.m
4.00000 ms| 2.095 ms
10 d 10 d
o d o d
-10 dém -10 dém
-20 dem -20 dem
-30 dém -30 dém
-40 dem -40 dam
-50 derr -50 derr
-60 dBm -60 dBm
CF 2.412 GHz 1001 pts 1.0ms/ CF 2.412 GHz 1001 pts 500.0 ps/
arker arker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
M1 1 1.0ms 20.48 dBm M1 1 560.0 ps 19.43 dBm
D2 Mi| 1 4.0 ms -0.02 db D2 Mi| 1 2.095 ms 5.04 db
D3| M1 1 4.0 ms -0.02 dB D3| M1 1 2.11 ms -0.16 dB
[ il Ready il il Ready 4
Date: 1 2 Date: 1 2021 04:58:23
Spectrum E%] Spectrum E%]
Ref Level 30.00 d2m  Offset 23,10 d8 & RBW 10 MHz Ref Level 30.00 dem  Offset 23.10 dB @ RBW 10 MHz
o At 20de @ SWT 10 ms @ VBW 10 MHz o At 20de @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
W T M1l 22.25 dBm)| N M1l 19.74 dBm
1, s e ] etk O e b tprradlebunrt st AL " " ) . 1.0 ms|
g - 4 - D21] ! 057 an| | [0t ety s T W".ﬂ)\"ﬁwﬂd-“l[‘.'m'J,&uU\IUMI‘\MHmw‘I;Tn-lJ['IJE{‘W
4.00000 ms, 4.00000 ms,
10 df 10 df
0 d 0 d
-10 dém -10 dém
-20 dém -20 dém
-30 dem -30 dem
-40 dBm -40 dBm
50 denr 50 denr
-60 dam -60 dam
GF 2.412 GHz 1001 pts 1.0ms/ GF 2.404793 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result |
1 1 1.0 ms 22,25 dBm 1 1 1.0 ms 19.74 dBm
D2 Mi| 1 4.0 ms -0.57 db D2 Mi| 1 4.0 ms -0.60 dB
D3 ML 1 4.0 ms -0.57 di D3 ML 1 4.0 ms -0.60 dB
[ il Ready il il Ready 4
Date: 1 S Date: 16 04:2
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Spectrum E%] Spectrum E%]
Ref Level 30.00 dem  Offset 23.10dB @ RBW 10 MHz Ref Level 30.00 dem  Offset 23.10dB @ RBW 10 MHz
o Att 20 dB @ SWT 10 ms e VBW 10 MHz o Att 20 dB @ SWT 10 ms e VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 16.93 dBm)| Mi[1] 18.37 dBm)|
1 L 1.00000 ms 1 1.00000 ms
3 A A PO e T AT, il iy g skt A Aot et | [P o s P Iy e bbbt A syl
! 4.00000 ms| 4.00000 ms|
10 d 10 d
o d o d
-10 dem -10 dem
-20 dem -20 dem
-30 dem -30 dem
-40 dam -40 dam
-50 derr -50 derr
-60 dBm -60 dBm
CF 2.422 GHz 1001 pts 1.0ms/ | | |[CF 2.406544 Ghz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
M1 1 L.0ms 16.93 dBm M1 1 L.0ms 18.37 dBm
p2| M1 1 4.0 ms 0.96 dB p2| M1 1 4.0 ms -1.16 dB
D3 ML 1 4.0 ms 0.96 dB D3 ML 1 4.0 ms -1.16 dB
i i
JL J Ready 1 JL J Ready ]
Date: 13.JAN.2 05:20:16 ate: 16.JAN.2 05:41
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